
READ AND UNDERSTAND THE ENTIRE MANUAL BEFORE OPERATING MACHINE

FOR YOUR SAFETY

Save This Manual for Future Reference

32-in Cutting Capacity
Portable Sawmill

Administrator
线条

Administrator
线条

https://manuals.plus/m/8f81822c1cd0b0c85fab9be81139751b9ff3e0f0c874b077d9f713b75d802f98






 

Model TRS -1002

Engine Briggs & St rat t on

Engine Displacement 420cc

Horsepower 13.5 hp

Engine Type

Start E - start

Log Diameter 32 inch

Max Live Edge Width 28.7 inch

Standard Cutting Length 10.25 f t

Max Board Thickness 7 inch

Blade Engagement System Centrifugal Clutch

Cast lron Bandwheel Diameter 19 inch

Blade Wheel Engagement Belt drive

Blade Guide By saw block

Blade Tension By adjustable lever

Blade Size 158 x 1.25 in

Blade Pitch 7/8 in

Blade Lubrication Water lube -  manual valve

Lubricant Tank Size 2.6 gal

Track Width 37 inch

Track Length 12.8ft

Track Extension Length 6 ft 5 in

Leveling Feet 12

Log Rests 2 long and 2 short rests

Log Clamps 2x Quick Lock

N.W. 783 lbs

G.W. 895 lbs

MEAS 89.8x25.6x35.8 in

Single cylinder, 4 stroke, air-cooled, OHV

1

SPECIFICATIONS



2

Blade Size                                                              1-1/4x158"(32x4013mm)

Engine                                                                    13.5HP

Maximum Board Width                                           28.7"(730mm)



3



4



5



6



7



8



9



10



11



12



13



14

5



15



16



17



18



19



20

Administrator
线条



21



22



23



24



25



26



27



28



29



30



31



32



33



34



B

35



36

Administrator
矩形



37

PART 

No Description QTY

PART 

No Description QTY



38

PART 

No Description QTY

PART 

No Description QTY



39



PART 

No Description QTY

PART 

No Description QTY

B1 Welding of bucket frame 1 B52 Lifting wheel sleeve 2

B2 Hexagon bolt M10X25 2 B53 Hexagon bolt M12X95 half thread 2

B3
PU high-pressure air pipe 8 * 5 

transparent

1.8 

m
B54

Hexagon head bolt M10 x 30
2

B4 Throttle valve 1 B55 Upper arch cover 1

B5 Quick connect CSL8-04 1 B56 Hexagon bolt M10X75 half thread 2

B6 Hexagon nut M10 20 B57 Hexagon bolt M10X90 half thread 4

B7 Spring washer 10 20 B58 Trademark 1

B8 Bucket lid 1 B59 Flat washer 5 6

B9 Flat washer 10 35 B60 M5 self-locking nut 6

B10 bucket 1 B61 Right lifting wheel 1

B11
Hexagon bolt M12X75 half 

thread
4 B62

Mushroom head emergency stop 

button
1

B12 Spring washer 12 4 B63 Emergency stop sign 1

B13 Flat washer 12 20 B64 Unable to pull  M20 1

B14 Clamping plate 2 B65 One hole of button box CA-BX1 1

B15 Welding of upper crossbeam 1 B66 Flat washer 4 4

B16
Non metal insert hexagon lock 

nut M12
11 B67

Spring washer 4
4

B17
Spacer 1

2 B68
Cross recessed pan head screw 

M4X12
5

B18 Circlip for hole 28 7 B69 Hexagon bolt M12X30 1

B19
Deep groove ball bearing 

6001RS
7 B70

7001-230040 pulley 2
1

B20 Lifting wheel 5 B71 7101-240040 Spacer 2

B21
Spacer sleeve 2

2 B72
7001-230010 pulley frame 

welding
1

B22
Hexagon bolt M12X65 half 

thread
1 B73

Pulley frame seat
1

B23 Welding of expansion pipe 1 1 B74 Hexagon head bolt M10 x 20 1

B24 Copper nut 1 B75 Hexagon head bolt M6X20 4

B25 Lifting screw rod 1 B76 Clamping plate 2 4

B26 Thrust ball bearing 51102 2 B77 Wire rope brush 4

B27 Flat washer 16 2 B78 Welding of right rear support 1

B28
Hexagon nut M16

2 B79
Non metal insert hexagon lock nut 

M20
4

B29
Hexagon bolt M12X85 half 

thread
1 B80

Hexagon bolt M12X80 half thread
6

B30
Reversing wheel sleeve

2 B81
Welding of right bottom wheel 

frame
1

B31
Hexagon bolt M10X80 half 

thread
6 B82

Rear gasket of bottom wheel frame
2

B32 Dial 1 B82A Rear bottom wheel gasket 2

B33
Hexagon nut M12

2 B83
Right clamping plate of bottom 

wheel frame
2

B34 13 hole handle 1 B84 Hexagon bolt M20X110 half thread 4

40



B35 PLUNGER AS-KNOB 1 B85 Bottom wheel spacer 1 4

B36 Hexagon head bolt M6X16 2 B86 Circlip for hole 42 4

B37 Crank welding 1 B87 Deep groove ball bearing 6004 4

B38 Elastic straight pin 5X24 1 B88 Bottom wheel 4

B39 Small round nut M14X1.5 2 B89 Bottom wheel spacer 2 4

B40
Welding of expansion pipe 2

1 B90
Welding of left bottom wheel 

frame
1

B41 7103-20003C Height scale 1 B91 60 * 60 square pipe plug 4

B42 Hexagon head bolt M8X20 2 B92 clamp 1

B43 7203-200050 ruler base 1 B93 drag spring 1

B44 Connecting plate 3 1 B94 Accelerator cable 1

B45 Flat washer 8 2 B95 U-bolt 2

B46 Spring washer 8 2 B96 33 Round pipe plug 1

B47 Hexagon nut M8 2 B97 Pusher welding 1

B48
Lifting square tube

2 B98
Hexagon socket head cap screw 

M6X35
2

B49
Welding of left rear support

1 B99
7001-201040 Handle cover  

thirty-two
1

B50 50 * 50 square pipe plug 2 B100 Throttle handle 1

B51 7203-230010 connecting plate 1 3 B101 Hexagon nut M6 2

41



42

Administrator
矩形



43

5



44



inquiry@bilthardusa.com

www.bilthardusa.com

45


